TEST REPORT

JEWELLERY INSTITUTE OF KOREA = Report No. : 2023-E-1846

4F 139-1 Jongno. Jongno-gu, Seoul, Korea
(Tel : 02-744-0808, Fax : 02-744-5678)

1. Client
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2. Sample Description : Alloy

3. Location of test : ® Permanent Laboratory(Address:4fF 139-1 Jongno, Jongno-gu, Seoul, Korea) (1 On Site Testing
4. Date of Test : 2023.05.16

5. Test method used :KS D I1SO 11426 : 1997

6. Test Results :

Test Item Material.  Unit Result etc.
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The results shown in this test report refer only to the sample(s) tested unless otherwise stated.
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#* The test does not apply to the correction value, in consultation with each other client.
¥ A document copied or without an official seal or a copy is not valid.
% This test report shall not -be used for pubtic relation, advertisement, fawsuit and any other purpose
outside the scope of its defined usage.
¥ The test results is not related to KS Q ISO/IEC 17025 and KOLAS accreditation.
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¥ You can check the authenticity of this test report by the tetephone(Tel. 02-744-0808)
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Composition of Alloys

SILVER ALLOY
code silver copper zinc nickel iridium
54 53,35 44 65 2.0 X X
546M 15.28 71.24 13.48 X X
ARE 15.0 B2.0 3.0 X <0.2%
ACERED 19.0 no 10.0 X X
K14FC  80.0 5.0 5.0 X X
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